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COMPACTION TEST REPORT
Curve No. 2599
!139 5 ; | \
| 1 Il \ZAV SpG Preparation Method _
| 1 \ 2.60 Rammer: W 101b. Drop  18in.
| 138 ; : T Type _Manual
i | i| : ‘\ = Layers: No. five Blows per 25
| | | | M . §
__ 7% 60 | woldsie _ 00%Beuf
‘E 136|5 e .\ T 1 \ Test Performed on Material
+ T TTIND X
= /-/ | \L [ | Passing H4 ) Sieve
E ‘ | N | AV
g T OIS
> 14k | / '\ %>#4 31 %<No200 __ 4.5
9 | | — A\ 5 Atterberg (D4318):LL _ NV P NP
- '[ == \ NM (D 2216) Sp.G.(D854) 2.6
| : ' USCS (D 2487) swoo
s 4 L] ' At AASHTO (M 145) A-l-a
BEEEE i Date: Sampled 3/20/23
L [ | Reecived 3/20/23 i
i S 2 R 7 3 Tewd 30123
Tested By DN
Water content, % —
COMPACTION TESTING DATA
AASHTO T 180-15 Method A Modified
AASHTO T 224-01 Oversize Carr. Applied to Each Test Point SIEVE TEST RESULTS
I 1 2 l 3 4 5 6 Opening Size % Passing Specs.
WM+WS| | 6326.0 | 6394.0 | 6438.0 | 6409.0 ;f % 100
— P— - - = = 5 :._ H18" 91
W | | 4376.0 4376.0 1376.0 4376.0 | ;r 4 69
WW+T#1| 701.4 830.6 864.5 647.6 | #8 46
wﬂv’nn_ 684.6 804.8 823.4 606.8 :;;3 ?g
TARE#| 162.5 | 302.4 217.5 150.9 #50 9
] ”* | 4100 6 |
} : ] #200 45 |
w% 'rn)fz . |
ﬁénnﬁi E
MoisT 2.5 3.3 5.0 6.5
DRYDENS. | 13¢.4 135.9 | 136.5 133.1 N i
| | ROCK CORRECTED TEST RESULTS UNCORRECTED Material Description
Maximum density = 136.
dry S10) 6 pef 127.6 pef well-graded sand with gravel
Optimum moisture = 4.7 % 49
1 p!?’l : ! 6.4 % ____|Remarks:
Project No.  23-1-248 Client: Colorado Aggregate Recycling
Project: [2023 Colorado Aggregate Recycling Lab Testing
i |
O Location: Recycled Asphalt Pile - Golden Pit Sample Number: 2599 | Checked by: IM

These test results apply only to the samples which were tested. the testing report shall not be reproduced, except in full, without the written approval of K & A, Inc

Kumar & Associates, Inc.

Denver, Colorado

Title: Lab Manager

I Figure
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